Request for Proposal
Construction Management At Risk Services
for the A. Scott Emmons Water Reclamation Facility
at the Little River

Newton County Water & Sewerage Authority
11325 Brown Bridge Road
Covington, Georgia 30016

(770) 385-3923

WWW.NCWSsa.us

November 27, 2018



Request for Proposals
November 27, 2018

Page -1

Contents
ASTcTot o] o I A 1011 0o (VT £ o] o S OPRTOPRPRPRS 3
SUMIMAIY ...ttt etttk ettt ekttt e ekt e bt e ek e e e bt e e hb £ ek e e eh s e e aE £ £ S H b £ £kt e eE b e e b e e e hn e e beeeb e e e nbeenaneenbeearneas 3
ST ] [ Tox = U1 o] o I USSR 3
ODBLAINING DOCUMENES ...ttt ettt sb e s e b e et e e sbesbeenbeeseesbeebeaneesbeenbeeneenreas 3
Pre-Submittal CONTEIENCE..........oo e e et 3
[...]
training, regulatory approvals and the Owner’s final acceptance.

Coordinate and monitor the resolution of remaining “punch-list” items to the satisfaction of the Project
Designer and the Owner.

Coordinate and document systems commissioning activities.

Coordinate the compilation of vendor Operations and Maintenance Manuals for transmittal to the Project
Designer.

Project Closeout / Warranty:
Coordinate furniture, furnishings and equipment deliveries and installation.

Submit record drawings with “as-constructed” survey in digital format for approval by the Project Designer
and the Owner.

Assist in transition to operation by the Owner.
Receive, record and address all Warranty issues.

Resolve all Warranty issues in accordance with the terms of the Contract and to the satisfaction of the Project
Designer and the Owner.



Request for Qualifications
November 27, 2018
PageB -1

Appendix B — Project Permitting and Design Documents

Waste Load Allocation

Environmental Information Document (Provided upon registration)

Design Development Report (Provided upon registration)

Geotechnical and Subsurface Investigation (Provided upon registration)

Project Manual and Technical Specifications — Not Released for Construction (TBA, Addendum No.
1)

Access Road, Phase Il Construction Drawings — Not Released for Construction (TBA, Addendum
No. 1)



( i E OI{G’ I A Richard E. Dunn, Director
Watershed Protection Branch

DEPARTMENT OF NATURAL RESOURCES 2 Martin Luther King, Jr. Drive
Suite 1152, East Tower
ENVIRONMENTAL PROTECTION DIVISION Atlnta, Georgia 30334
404-463-1511
DEC 18 2017

Mr. Scott Emmons, Director of Engineering
Newton County Water and Sewerage Authority
11325 Brown Bridge Road

Covington, Georgia 30016

RE: Wasteload Allocation (WLA) Request
New Discharge to Little River
EPD # 2017-171
(Newton County)

Dear Mr. Emmons:

The Watershed Planning and Monitoring Program (WPMP) has completed its evaluation
of the WLA request for a discharge of 1.25, 2.5, and 3.75 MGD of treated domestic wastewater

into the Little River in the Oconee River Basin.

The following wasteload allocation is for planning purposes only and is valid for one year
from the date of this letter unless a written extension is requested and granted.

Recommended effluent permit limits for discharge to Little River:

Constituent/Parameter Limits

Effluent Flow Rate (MGD) 1.25 2.5 3.75
Five-Day Biochemical Oxygen Demand (mg/L) 5.0 5.0 5.0
Ammonia, as N (mg/L) 1.5 1.0 0.8
Dissolved Oxygen, Minimum (mg/L) 6.0 6.0 6.0
Total Suspended Solids (mg/L) ‘ 20 20 20
il Z(:;l)Cohfonn Bacteria (count/100mL, geometric 200 200 200
g)otal Residual Chlorine (daily maximum) (mg/L) 0.019 0.015 0.014
Total Phosphorus, as P (mg/L) 0.43 0.21 0.14
pH, minimum & maximum (standards units) 6.0-8.5 6.0-8.5 6.0-8.5

@ Values are maximum monthly averages except as noted.
@ If the facility uses ultra-violet light or ozone system to treat fecal coliform, the TRC limit does not

apply.



Mr. Emmons

Liitle River WRF

Page 2

Recommended effluent permit limits: (continued)

Constituent/Parameter Limits
Effluent Flow Rate (MGD) 1.25,2.5,3.75
Ortho-Phosphate, as P (mg/L) _ Monitor
Nitrate-Nitrite, as N (mg/L) Monitor
Total Kjeldahl Nitrogen, as N (mg/L) Monitor
Organic Nitrogen, as N (mg/L) Monitor

m Values are maximum monthly averages except as noted,

Instream monitoring of dissolved oxygen, pH, temperature, and conductivity are required
in the Little River at Highway 278 and Sewell Road once per week.

The City must evaluate if their approved Watershed Protection Plan covers the expanded
service area. If this is not the case, the Plan must be revised to include the new area.

If you have any questions, please do not hesitate to contact me at 404-463-0665 or
hwan.cho@dnr.ga.gov.

Hwan"Cho
Municipal Permitting Unit
Wastewater Regulatory Program

cc: Mr. Burke Murph, P.E., Georgia Water & Environmental Services (burke@georgiawaterservices.com)
Mr. Josh Welte, P.E., EPD Water Quality Modeling Unit (josh. welte@dnr.ga.gov)




GE OI{C} I A Richard E. Dunn, Director
Watershed Protection Branch

DEPA.RTMENT OF NATURAL RESOURCES a Martin Luther King’ Jr. Drive
Suite 1152, East Tower
ENVIRONMENTAL PROTECTION DIVISION Atlanta, Georgia 30334

404-463-1511

October 12, 2017

Mr. Scott Emmons, Director of Engineering
Newton County Water and Sewerage Authority
11325 Brown Bridge Road

Covington, Georgia 30016

RE: Little River
Water Reclamation Facility (WRF)
Anti-Degradation Analysis
New NPDES Permit
Newton County

Dear Mr, Emmons:

We have completed our review of the Anti-Degradation Analysis received on October 10,
2017. The project will include the construction of a new Little River WRF. The plant will
discharge up to 1.25 MGD into the Little River in the Oconee Basin. We hereby concur with this
document.

If you should have any questions, please do not hesitate to contact me at (404) 463-0665
or hwan.cho@dnr.ga.gov.

Hwan Cho
Municipal Permitting Unit
Wastewater Regulatory Program

cc: Mr. Burke Murph, P.E., Georgia Water & Environmental Services (burke@georgiawaterservices.com)



G E ORG I & Richard E. Dunn, Director
‘ Watershed Protection Branch
DEPARTMENT OF NATURAL RESQURCES 2 Martin Luther King, Jr. Drive

Suite 1152, East Tower

Atlanta, Georgi
ENVIRONMENTAL PROTECTION DIVISION Atlants, Georgia 30334

DEC 18 2017

Mr. Scott Emmons, Director of Engineering
Newton County Water and Sewerage Authority
11325 Brown Bridge Road

Covington, Georgia 30016

RE: Little River WRF
New 1,25-MGD Discharge
Environmental Information Document
EPD #2017-171
(Newton County)

Dear Mr. Emmons:

We have completed our review of the Environmental Information Document (EID) for
the above-referenced project and have no comments. We hereby concur with the document.

Should you have any questions, do not hesitate to contact me at (404) 463-0665 or
hwan.cho@dnr.ga.gov.

Sincerely,

Hwan Cho
Municipal Permitting Unit
Wastewater Regulatory Program

ce: Mr. Burke Murph, Georgia Water & Environmental Services (burke@georgiawaterservices.com)



DEPARTMENT OF NATURAL RESOURCES 2 Martin Luther King, Jr. Drive

= GEORGIA e o e

Suite 1152, East Tower

ENVIRONMENTAL PROTECTION DIVISION e Soorgia 30534
Mr. Chad Peden, Project Manager SEP 27 2018

Newton County Water and Sewerage Authority

11325 Brown Bridge Road

Covington, Georgia 30016

RE: Little River WRF
New 1.25-MGD Discharge

Design Development Report (DDR)
EPD #2017-171

(Newton County)
Dear Mr, Peden:

We have completed our review of the Design Development Report (DDR) for the above-
referenced project. We hereby concur with the document.

A description of the project appears in the attachment. Please verify that the description is
correct. Should you have any questions, do not hesitate to contact me at (404) 463-4936 or
Yilin.Fan@dnr.ga.gov.

Sincerely, —_—
\{% (L ‘—0[/!/\
Yilin Fan

Municipal Permitting Unit
Wastewater Regulatory Program

cc:  Mr. Burke Murph, Georgia Water & Environmental Services (burke@georgiawaterservices.com)



Mr. Peden

Attachment
Page | of 2
ATTACHMENT - Project Description
Little River Water Reclamation Facility
New 1.25-MGD Discharge
Design Development Report (DDR)
EPD #2017-171
(Newton County)
Summary:

This project is for a proposed wastewater treatment facility for Newton County with a capacity of
1.25 MGD and a discharge to Little River in Oconee River Basin.

Design Parameters:

The plant has been designed to meet the limits in the wasteload allocation transmitted to the City
on December 18, 2017:

Parameters Influent Effluent
Average Effluent flow rate, MGD 1.25
Peak flow rate, MGD 2.0
Five-Day Biochemical Oxygen Demand 2,500 1b/d 5.0mg/L
Total Suspended Solids 2,710 1b/d 20 mg/L
Ammonia (as N) - 1.5 mg/L
Total Phosphorus (as P) 70 Ib/d 0.43 mg/L
Fecal Coliform Bacteria, count/100 mL -- 200
Dissolved Oxygen, mg/L (Daily minimum) -- 6.0
pH, SU -- 6.0-8.5
Project Description:
Influent Pump Station (existing):

o Four pumps with the capacity of 4.5 MGD
e (.75 feet coarse screening

Screening:
e One mechanical fine screen with %-inch spacing, 5.0 MGD capacity
e One manual screen with 5 mm spacing, 5.0 MGD capacity

Grit Removal:
s Grit removal is not provided at current phase



Mr. Peden
Attachment
Page 2 of 2

Biological Treatment (Sequencing Batch Reactors):

Two 0.733-MG tanks (at maximum water level)

Three blowers (two duty, one standby) providing 2,341 SCFM each
One submersible 200-gpm capacity WAS pump per basin

One 20-HP mixer per basin (2 total)

One decanter per basin, 4630 GPM capacity

Chemical Feed System for Alkalinity Control (Sodium Hydroxide):
e Three 2.5 gal/hr chemical feed pumps (two duty, one standby)
¢ One 3,000-gallon storage tank

Chemical Feed System for Phosphorus Control (Acetic Acid System):
e Three 1.8 gal/hr chemical feed pumps (two duty, one standby)
e One 3,000-gallon storage tank

Chemical Feed System for Phosphorus Control (Alum System):
o Three (.84 gal/hr chemical feed pumps (two duty, one standby)
¢ One 1,000-gallon storage tank

Post SBR-Flow Equalization:
¢ One 197,110-gallon tank

Filtration:
¢ Two Cloth Media filters, providing 645.6 ft* of filtration area total

e Average hydraulic loading @Qapr: 1.34 gpm/fY?

Ultraviolet Disinfection:
¢ 36 lamps providing 3.5 MGD capacity at peak flow
e Dose: 35 mWs/cm?
e UV Transmittance: 65% minimum

Post Aeration:
o One cascade aeration system, 9.97 ft total height

Solids Stabilization:
e One 0.25-MG storage tank

e Two blowers (one duty, one standby), 920 SCFM capacity each

Solids Dewatering:
e Two centrifuge feed pumps (one duty, one standby)
¢ One continuous feed centrifuge, 130 GPM capacity
® One polymer feed system

Effluent Flow Monitoring:
¢  Parshall flume, size to be provided with plans and specifications



GEOI{G I Q Richard E. Dunn, Director
Watershed Protection Branch

DEPARTMENT OF NATURAL RESOURCES 2 Martin Luther King, Jr. Drive
Suite 1152, Eas_t Tower
ENVIRONMENTAL PROTECTION DIVISION Aﬂant;- Georgia 30334
404-463-1511

Mr. Kevin Clark, Executive Director s
Georgia Environmental Finance Authority oct Il 2018
233 Peachtree Street, N.E.

Harris Tower, Suite 900

Atlanta, GA 30303-1727

RE: Environmental Certification Form
Newton County Water & Sewer Authority
East Newton Sewer Extension &
New 1.25-MGD Water Reclamation Facility
GEFA Loan No. CW-2019-003
EPD # 2018-141
Newton County

Dear Mr. Clark:

The Georgia Environmental Protection Division (EPD) has reviewed the. above-
referenced project, which proposes funding through the Georgia Environmental Finance
Authority (GEFA).

Based on the preliminary description, the project appears environmentally acceptable as
noted on the attached Environmental Certification Form.

If you should have any questions, please do not hesitate to contact me at 404-463-4936 or

yilin.fan@dnr.ga.gov.
Sincerely,
YN
Uin

Yilin Fan
Municipal Permitting Unit
Wastewater Regulatory Program

Attachment: Environmental Certification Form

cc: Ms. Sarah Oken, GEFA (soken@gefa.ga.gov)
Ms. Amanda Carroll, GEFA (acarroll@gefa.ga.gov)
Mr. Burke Murph, Georgia Water & Environmental Services (burke@georgiawaterservices.com)
Mr. Mike Hopkins, Newton County Water & Sewer Authority (mah@ncwsa.us)



GEORGIA DEPARTMENT OF NATURAL RESOURCES
ENVIRONMENTAL PROTECTION DIVISION
WATERSHED PROTECTION BRANCH
Environmental Certification

[ mmywmamn@’ Newton

B GEFAPRO. :»: CW2019003 | APPLICANT

This project includes expansion of the Newiton County Water & Sewsrage Authority's sewer systsm. The
projact alsc includes construction of a new 1.25 MGD water reclamation faciiity as wall as conversion of
| |approximately 12,800 LF of existing forca main to gravity sever main, and construction of approximately
12,800 LF of 3 paraliel12” foree main and 8,500 LF of new gravity sewsr main.

PROGRAM REVIEW Waatewater R

L ENVIRONMENTAL ACCEPTABILITY
{1}  Concurs with the project: Yes [/ No D
2) Concurrencs is conditional based on:
() The local govemment certifying that adequate capacity will be svailable bators the Ye® D No D
project is connected to the existing system;
(b) lssuance and/or compliance with all required EPD permits; Yes I:I No ':l
(c) Other (See Comments Below).
() Cannotbe certiied &t this tme (See Comments Balow) Yos No [_]
I, PROJECT READINESS (indicats most racent action)
(1) Preliminary Casign Report submitted. Date: Yeos No |:|
(2)  Design Devaiopment Rsport submitted.  Date: Yes[ ] Mo [T]
(3)  Design Development Report concumence. Date: (9/27/2018 Yel/] N []
(4)  Pians and Specifications submitted. Date: j Yes No |:|
(5  Plansand Specifications approved. ~ Date: Ye[T] Mo [7]
I, FINANCIAL REVIEW
() Total Project Cost $ 25,000,000.00
@  Project Cost estimates appear acceptable based on Basis of Design. Yes [] Mo []
3 Project Cost estimetes shou!d be resvaiuated [Sze Comments Baiow!. Yes [ No D

. COMMENTS:

The envionmental review process has not been completed. The request for an environmental assessment of -
the project may be submitted through the Georgla EPD Online System (GEQS) at this time.

Plans and specifications, stamped by a professional engineer register In the State of Georgla, must be
submitted to EPD for review and approval following completion of the environmental review process.

Reviewed by Wastewater Reguatory Program L'{/{Tfr/\ EM Dats /o//a//?’
y ——

l W




Request for Qualifications
November 27, 2018

Figure B-1 — Boundary Survey

rr—
Bourso gead Womanly
Burvoy far Lusand 1 Fantuey by Georgn W, GVl delad Moy 2, 1802,

Goorgia West Zone

Haorth

Dene! e bl Juls Buller fo Loy O Forthars recarded i Doud Soal £2 Fuga 536

o -
e 8
T "‘f
e /-‘-ﬂ.

¥
-4
=4

101.

47.60 Ac
53.54 Ac

Acres
Newton County
Morgan County

/

/

£ -dn-'"""""lq.,i?.'h
Y, Hiﬂ-ﬂm”ﬂ"‘ﬂﬁhwh"“h""ﬁugi.
£l 7 e S
P " oty
[rER———]
e ——
L it %
L MoEPwempn o
b AR 1

Page B - 2
NEFPE
ER:]
&
LA
T W
=T8T
e 5 NFIF W
: a %
g DA S
T o
SJm"E W
2
o Camanin of Doty il
WpTpey e
SHUNIE EIENCE
(7 [y
. & TERETE
SWL;LE__F o
k-] g;dl T Je307 £
e
L5 ot E
s =
e bt
SEHATE Ay Tl
{3 —
1TRNE e
quﬂ A Al kel
BESE A
N BIEITIEE
8 2w . 'gm
SIFFEE
et ot 31;;3-5
5 160TIE"E
TE0.68
§EITITIEW
_fﬁﬁl"lr
44,19
ST W
Pty e
BRI
.911*m'¥ﬂl
dﬁ.ﬂ-&‘m“—
52T W
52O W P07
e
SOEMHE
a1
R i S—
sarsrs
L i i
sae
STMFMCE -
11,47
" .
AT S EMArES 4
EB. "r!'. e
1;:,;"' AR — o [T
g L A TS OF POL BT
y /A o wwmness Value Concepts, Inc.
4 s 'ﬁ O LA :‘m—-rhpuu-m i RSN EENTY
i o - Ilfgmm
éﬁ”& 4 v R A L ey
Pa o e by ik
WABRLT O T PO T S g Fii)
A B s B 2™ 07 o001, 1]




Request for Qualifications
November 27, 2018
Page B -3

Figure B-2 — Not Released for Construction (Drawings provided upon registration)

A. SCOTT EMMONS

WATER RECLAMATION FACILITY
AT THE LITTLE RIVER

FOR

NEWTON COUNTY WATER AND SEWERAGE AUTHORITY

11325 Brown Bridge Road, Covington, GA 30016
Phone: (770) 787-1375, 24 Hr_ Contact Chad Peden, PE
GEFA Loan Number: CW2019003

GEORBIA WATER &
ENVIRONMENTAL

RRRRRRRRRRRRRRRRRRR

s i st [

PROJECT LOCATION: LATITUDE: X1 Sa7r, LONGITUDE: L0.4018m1*
TOTAL DISTURBED AREA = +14.6 AC
S gocs e anE DL
R whatn bimw.
Call butons you s

WCMITY MAP

SCAE: NS




Figure B-2.1 — Site Plan — Not Released for Construction (Drawings provided upon registration)

e

f

Request for Qualifications
November 27, 2018

Page B -4

CONCEFTUAL LAYOUT FLAN

e TR
B Y S

B O ME U e

, .
FEODEIPEIIREEIEEEEOREEREE0

LT WERLET D48 LTI S THUS TR
FARHALL RLUBE

FOSTAZRATEN
HEATIWOINGS A FLUENT SCIEER M)
ExBET LM METER WRLLT

ERJATING IWFLLSAT PUMF STRTEN
ExlThales tEcTRIGAL BubLoba
XTI DB CO04 CONTHOL SFanes
LMY EFFLSER (TFALL

'] AT PSR 4O FRESELIRR Thss

EXETMG S SENERATOR

\

Y

!
:
;

GEORGIA WATER & (5}
ENVIRDMMENTAL
LLEC

SERVICES,

s

LITTLE RIVER
WATER RECLAMATION FACILITY
FOR
NEWTON COUNY WATER
AND SEWERAGE AUTHORITY
COMIGTON, KEWTON COUNTY, GECRGIA.

FEOUEDT R i
DEREHE AL
T [
AR T
R ST
CORCEPTUAL LAWGUT PLAN




Request for Qualifications
November 27, 2018
PageC-1
Appendix C — Special Conditions
e American Iron and Steel Special Conditions and Information

e Supplemental General Conditions for Federally Assisted SRF Construction Contracts